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CUSTOMER NAME: RAJA INTERNATIONAL GENERAL TRADING FZE RIS
ADDRESS: A2-89, SAIF ZONE, SHARJAH, UNITED ARAB EMIRATES
Sample Name : ISU DRILL PIPE CASING TOOL 1500MM
Material and Mark . Plastic and fiberglass
Other Information : ISU-DCT-15M

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt . Dec 06, 2021
Testing Start Date . Dec 06, 2021
Testing End Date . Dec 22, 2021
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co. , Ltd Xiamen Branch
Testing Center
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Spike Tang
Authorized signatory
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Pull test:

Test method: according to the client’s requirements, fixed the sample on the test machine. Apply the
pull force as a rate of 5mm/min till the force reaches 1650N, then hold the force for 5 min if the sample
without obvious deformation. Observe whether the sample was damage after the test.

Push test:

Test method: according to the client’s requirements, fixed the sample on the test machine. Apply the
push force as a rate of 5mm/min till the force reaches 2800N, then hold the force for 5 min if the

sample without obvious deformation. Observe whether the sample was damage after the test.

Test Result:
Test Item Test Result
Pull test When the force reached 1650N the sample was not damaged
Push test When the force reached 2800N the sample was not damaged.
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Force-displacement curve (Pull test) Force-displacement curve (Push test)
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Sample Photo:
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Photol: Samples Photo2: During test Push test)

Photo3: During test (Pull test) Photo4: The samples after the test
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